EL_ECT RONIC

TVS-KN-FSB010B + S

——————— W W WA E B R =

MANUAL (p. 2)

MODE D’EMPLOI (p. 4)

MANUALE (p. 6)

HASZNALATI UTMUTATO (o. 8.)

BRUKSANVISNING (s. 10)

MANUAL DE UTILIZARE (p. 12)

ANLEITUNG (s. 3)

GEBRUIKSAANWIJZING (p. 5)

MANUAL DE USO (p. 7)

KAYTTOOHJE (s. 9)

NAVOD K POUZITI (s. 11)

EMXEIPIAIO XPHZHZ (o¢€A. 13)




®

ENGLISH

LCD/Plasma Wall Bracket Instruction Type TVS-KN-FSB010B and S
1. Technical parameter
Weight: 3.8kg; Size of flat panel TV: 30"~64": Maximum load: 60kg; Distance from wall: 45mm.
2. Part List

Please check the parts in the package with the following list. Make sure all of the parts are in the package. Never use defective
parts. Never replace parts with different specifications.

FIs
— ; :, -
ST Py ' -
(A) Self-tapping screws (6) (B) Wall plugs (6) (C)25x25 shim (4) (D) Plastic sleeve (4)  (E) @ 8 Flat washer (6)
- 1
. L
: T L -. .4 - 1
' n -
(F) @ 5 spring washer (4) (G) @ 6 spring washer (4) (H) @ 8 spring washer (4) (1) M5x30 (4)
— . : R . 1
(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4) (N) M8x15 (4)

. A

Wall plate (1) Left monitor bracket (1) Right monitor bracket (1)

3. Installation and operation instructions

Note: please read the instructions carefully before installation! Step 1 .
Step 1: i - R
Use the wall plate as a template to drill six holes of 10mm diameter and 50mm depth in * amn ___" L R S
the wall. Then insert six wall plugs into the holes. ot e
Step 2:
Install the wall plate. Put the wall plate on the wall, and then screw six lag bolts through a
metal washer into the wall plugs. Sen2 -
Step 3: . e
Install the monitor brackets on the back of the panel TV: screw two bolts into the holes L “" . I S
in the back of the panel TV to install each monitor bracket. Make sure the distance from tAe oy LR
each bracket to the top of the panel TV is equal, and also as centered as possible. The e
knob shall face outward of the panel TV. The parts shall be selected according to the ot
dimensions of the holes in the back of the panel TV P
Step 4: L
Push the circle button on the two brackets to return the lock to the ready position, then __r. :,..h_ L0 o rem
hook the two brackets onto the top of the wall plate. Then slowly lower the bottom of the - L T
TV until the bottom of the bracket locks onto the bottom of the wall plate. I . I' L 1. .
4. Notes -\'I:-l'l-\.q.w o1 I/J/K/I:/M/N
(1) Choose the right place to install the wall plate. The bracket must be installed on a :

solid brick wall. Make sure the wall can support 240kg weight or more. Step4
(2) Check and maintain the product frequently according to the use status to ensure the t T Wi -

flat panel TV works normally and safe. " . -_i% 1’ -
Please wipe joining parts with a dry cloth frequently. Do not use in rain or in humid T 14y, =
environment. Please check once every two months that all bolts are secure. } ) :_l -

I' .-Cv:c\e button -5 T




®

DEUTSCH

LCD/Plasma Wandhalterung Anleitung Typ TVS-KN-FSB010B und S
1. Technische Parameter
Gewicht: 3,8 kg; Bildschirmdiagonale: 30" bis 64”: Max. Last: 60 kg; Wandabstand: 45 mm.
2. Teileliste

Bitte vergewissern Sie sich anhand nachstehender Liste, dass alle Teile mitgeliefert wurden. Benutzen Sie keine beschadigten
Teile. Ersetzen Sie keine Teile mit abweichenden Spezifikationen.

-
va e . v = - “ T,
B Rt e ' Lo -
- (C) 25x25 . (E) @ 8 Unterlegscheibe
(A) Sechskantschrauben (6) (B) Duibel (6) Abstandscheibe (4) (D) Kunststoffhiilse (4) ©®)
- 1
- .
: = LI -. LA 1
' n -
(F) @ 5 Federscheibe (4) (G) @ 6 Federscheibe (4) (H) @ 8 Federscheibe (4) (1) Schraube M5x30 (4)
— . . R . 1
(L) Schraube
(J) Schraube M5x15 (4)  (K) Schraube M6x15 (4) M6x15 (4) (M) Schraube M8x30 (4) (N) Schraube M8x15 (4)
T
_..—"'.:l-"' . _ . e - PO, [
R T T e e e e TTT—— Ty T
Wandplatte (1) Linke Monitorhalterung (1) Rechte Monitorhalterung (1)
3. Montage- und Betriebsanleitung
Bitte beachten Sie: Lesen Sie die Anleitungen vor der Montage aufmerksam durch! Schit 1 .
Wand ==
Schritt 1: i
- -
Benutzen Sie die Grundplatte als Schablone zum Bohren von sechs Léchern @ 10 mm Toame oo '
und 50 mm Tiefe. Setzen Sie sechs entsprechende Wanddibel ein. o -
Schritt 2:

Montieren Sie die Grundplatte. Setzen Sie die Grundplatte auf der Wand an und
schrauben Sie diese mit sechs Sechskantschrauben und Unterlegscheiben an.

Schritt 2 .o
Schritt 3: . s
Montieren Sie die Monitorhalterungen auf der Riickseite lhres Fernsehers mit jeweils zwei .
Schrauben. Vergewissern Sie sich, dass der Abstand der Halterungen zur Oberkante des
Fernsehers gleich und mdglichst zentriert ist. Der Knopf muss vom Fernseher weg zeigen.
Wabhlen Sie die Teile entsprechend der Locher auf der Riickseite des Fernsehers.

Schritt 4: Schiits TV

Driicken Sie die Rundkopfschraube in die beiden Halterungen, um die Sperre in "~ ; 5
Ausgangsposition zu bringen, dann haken Sie die beiden Halterungen oben in der __r. .l - LM
Grundplatte an der Wand ein. Senken Sie den Fernseher langsam ab, bis die Halterungen - F' T
unten in der Wandplatte unten einrasten. II'_ I' R P
4. Bitte beachten Sie: T, 1T T KM

(1) Wahlen Sie den korrekten Montageort fiir die Wandplatte. Die Halterung muss an einer!
massiven Wand installiert werden. Vergewissern Sie sich, dass die Wand mindestens | scnit4
240 kg tragt. .. =

" Wande

(2) Uberpriifen und warten Sie das Produkt regelmé&Rig entsprechend der Nutzung lhres " i | -
Fernsehers. - ¥ -
Wischen Sie die Halterung trocken ab. Nicht im Freien oder in Feuchtrdumen benutzen. l- -
Uberpriifen Sie die Schrauben alle zwei Monate auf festen Sitz. .i'- RumdopiCehraube =5 T w
3



Guide d’installation murale pour écran LCD/Plasma type TVS-KN-FSB010B et S

1. Données techniques

Poids : 3,8 kg; Dimension de I'écran plat : 30"~64": Charge maximale : 60 kg; Distance du mur: 45 mm.

2. Liste des piéces

Veuillez vérifier le contenu de I'emballage avec la liste suivante. Assurez-vous que toutes les piéces se trouvent a l'intérieur.
N'utilisez jamais de piéces défectueuses. Ne remplacez pas des piéces avec d'autres piéces de caractéristiques différentes.

v = '
| -] ' . .
(D) Manchon
(A) Vis autotaraudeuses (6) (B) Tire-fond (6) (C) Cale 25x25 (4) plastique (4)
. 1
- - 'l. "
' - ' G d .
' . -

(F) Rondelle frein @ 5(4) (G) Rondelle frein @ 6(4) (H) Rondelle frein & 8(4)

— S

(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4)

(L

e

]
hes

Plaque murale (1) Support gauche du moniteur (1)

3. Instructions d’installation et d’utilisation
Remarque : Veuillez lire attentivement les instructions avant de procéder a I'installation !

Etape 1:
Utilisez la plaque murale comme gabarit pour percer dans le mur six trous de 10 mm de
diamétre et 50 mm de profondeur. insérez ensuite une cheville dans chaque trou.

Etape 2 :
Installer la plaque murale. Placez la plague murale contre le mur puis fixez la plaque a
I'aide de six tire-fond en utilisant des rondelles.

Etape 3 :

Installer les supports du moniteur sur le panneau arriére de la télé : Pour chaque support du
moniteur placez deux boulons dans les trous du panneau arriere de la télé. Assurez-vous que
la distance de chaque support au bord supérieur du panneau de la télé est égale, et qu'ils
sont centrés. Le bouton doit étre orienté vers I'extérieur du panneau de la télé. Les pieces
devraient étre choisies selon les dimensions des trous situées sur le panneau arriére de la
télé.

Etape 4 :

Poussez le bouton circulaire dans les deux supports pour mettre le verrou sur la position
prét puis accrochez les deux supports sur le bord supérieur de la plaque murale. Puis
laissez le moniteur descendre doucement jusqu’a ce que la partie inférieure du support
s’emboite dans la plaque murale.

4. Remarques :

(1) Choisissez un bon endroit pour installer la plaque murale. La plaque murale doit étre
installée sur un mur en brique solide. Assurez-vous que le mur peut support au moins
240 kg.

(2) Vérifiez souvent le produit en fonction de I'usage pour s’assurer que I'écran plat
fonctionne normalement et sans risque.

Essuyez souvent les piéces de jointure a I'aide d’un chiffon sec. Ne pas utiliser sous la

pluie ou dans un environnement humide. Vérifiez une fois tous les deux mois que les

boulons sont bien fixés.

(E) Rondelle plate @ 8 (6)

(0L

5x30 (4)

(N) M8x15 (4)

Support droit du moniteur (1)

Etape 1

Mur =
'

-
e

Etape 2

Etape 3

o .é‘.e -
I
- F
|
Ia.-_:‘r v

D ¢ FiGH
- - " .

o -

P LR
N
P P

dm—

VIR

Etape 4

Mures

v




®

NEDERLAND

Instructies voor muurbeugel LCD/Plasma TV, Type TVS-KN-FSB010B en S

1. Technische specificaties

Gewicht: 3.8 kg; Afmetingen van TV: 30~64": Maximale belasting: 60kg; Afstand vanaf de muur: 45mm

2. Onderdelenlijst

Controleer de onderdelen in de verpakking aan de hand van de volgende lijst. Controleer of alle onderdelen in de verpakking
zitten. Gebruik nooit kapotte onderdelen. Gebruik nooit vervangende onderdelen met andere specificaties.

S

I

vt = ) T
—

(A) Zelftappende schroeven
6

(8) Pluggen (6) (©) 25x(245) plaatie

(D) Kunststof ring (4)

5. = -t
.- [ :
N "
(F) @ 5 Veerring (4)

(G) @ 6 Veerring (4) (H) @ 8 Veerring (4)

_— . : R . 1
(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4)
— —:l"..l
T T T Ry - . dee
Sl E R EE T e e

Muurplaat (1) Linkse monitorsteun (1)

3. Installatie- en bedieningsinstructies
Opmerking: lees zorgvuldig de instructies voordat u de beugel monteert!

Stap 1:
Gebruik de muurplaat als mal voor het boren van zes gaten in de muur, met een diameter
van 10mm en 50mm diep. Duw dan zes pluggen in de gaten.

Stap 2:
Monteer de muurplaat. Plaats de muurplaat op de muur en schroef dan zes zelftappende
bouten door een metalen ring in de pluggen.

Stap 3:

Monteer de monitorsteunen aan de achterkant van de TV: Schroef twee bouten in de gaten
aan de achterkant van de TV om elke monitorsteun te monteren. Zorg dat de afstand van elke
steun tot de bovenkant van de TV gelijk is, en dat de steunen zoveel mogelijk in het midden
zitten. De kop van de schroef moet naar de buitenkant van de TV wijzen. De onderdelen
moeten gekozen worden op basis van de afmetingen van de gaten in de achterkant van de TV

Stap 4:

Druk de ronde knop in op de twee beugels om de vergrendeling te openen en haak dan

de twee beugels op de bovenrand van de muurplaat. Laat dan langzaam de onderkant

van de TV zakken tot de onderkant van de beugel vastklikt op de onderrand van de

muurplaat.

4. Opmerkingen

(1) Kies de juiste plaats om de muurplaat op te hangen. De beugel moet worden bevestigd
op een stevige bakstenen muur. Zorg dat de muur ten minste 240kg kan dragen.

(2) Controleer en onderhoud het product regelmatig afhankelijk van het gebruik om te
verzekeren dat de TV normaal en veilig bevestigd is.

Neem verbindingsdelen regelmatig af met een droge doek. Niet gebruiken in de regen

of in een vochtige omgeving. Controleer eens per twee maanden of alle bouten goed

vastzitten.

(E) @ 8 Sluitring (6)

(1) M5x30 (4)

(N) M8x15 (4)

Rechtse monitorsteun (1)

Stap 1

Muur = Lt n
.

-
e

Stap 2

D ¢ FiGH
P LR
.
A F

VIR

[ -
'r Ronde knop

. Muure

v




Istruzioni per Supporto da Parete per LCD/Plasma, Tipo TVS-KN-FSB010B e S

1. Parametri tecnici
Peso: 3,8kg; Dimensione del pannello TV: 30"~64": Peso massimo: 60kg; Distanza dalla parete: 45mm.

2. Lista delle parti

Si prega di controllare le parti nella confezione con la lista che segue. Assicurarsi che tutte le parti siano nella confezione. Non

usare mai parti difettose. Non sostituire mai parti con specifiche diverse.

vt = '
—_

L 3 .

e

- (D) Rivestimento di
(A) Viti autoforanti (6) plastica (4)

(B) Tasselli da parete 6) ) Zep(i? 25x25

(F)Rondella elastica @ 5 (4)  (G) Rondella elastica @6 (4)  (H) Rondella elastica @ 8 (4)

_— . : R . 1
(J) M5x15 (4) (K) M6x15 (4)

(L) M6x15 (4) (M) M8x30 (4)

—

Plastra da parete (1)

Supporto sinistro per monitor (1)

3. Istruzioni d’istallazione ed uso
Nota: si prega di leggere attentamente le istruzioni prima dell’istallazione!

Passo 1:

Usare la piastra da parete con un modello per fare i sei fori con diametro da 10mm e
50mm di profondita nella parete. Poi inserire sei tasselli da parete nei fori.

Passo 2:
Istallare la piastra da parete. Mettere la piastra da parete sulla parete, poi avvitare le sei
viti lag attraverso una rondella di metallo nei tasselli.

Passo 3:

Istallare i supporti per il monitore sul retro del pannello TV: avvitare due bulloni nei fori sul
retro del pannello TV per istallare ciascun supporto per il monitor. Assicurarsi che la distanza
tra ciascun supporto e la parte superiore del pannello TV sia uguale, e anche che sia il piu
centrato possibile. La manopola dovrebbe essere rivolta verso I'esterno del pannello TV. Le
parti saranno selezionato in base alle dimensioni dei fori sul retro dal pannello TV.

Passo 4:

Premere il bottone circolare sui due supporti per riportare il blocco alla posizione pronta,
poi agganciare i due supporti sulla parte superiore della piastra per parete. Quindi
abbassare lentamente la parte inferiore del TV finché il fondo del supporto si blocca sul
fondo della piastra da parete.

4. Nota

(1) Scegliere il posto corretto per istallare la piastra da parete. Il supporto deve essere
istallato su una parete di mattoni solida. Assicurarsi che possa sopportare un peso di
240kg o piu.

(2) Controllare e mantenere il prodotto in maniera frequente secondo lo stato d’uso per
assicurarsi che il pannello TV normalmente e in maniera sicura.

Si prega di pulire le parti di giuntura frequentemente con un panno asciutto. Non usare

sotto la pioggia o in ambiente umido. Si prega di controllare una volta ogni due mesi che i

dadi siamo fissati.

(E) Rondella piatta @ 8
6)

(1) M5x30 (4)

(N) M8x15 (4)

B . :. -

Supporto destro per monitor (1)

Passo 1

Parote =,
.

71 < '
e
r
Passo 2 ) .
o .
P
e y mae -
.. . LI R
tAry ;-I.-l"
Passod TV
T
r r D ¢ FiGH
' - CR
e F .
. .
| 2N
Z ""|' PRI b
ST T ki
Passo 4 -
1' " Paretem

v




Instrucciones del Soporte Mural para LCD/Plasma Tipo TVS-KN-FSB010B y S

1. Parametros técnicos
Peso: 3,8kg; Tamario de la TV pantalla plana: 30"~64": Maxima carga: 60kg; Distancia a la pared: 45mm.

2. Lista de componentes

Por favor, compruebe los componentes del paquete con la lista siguiente. Asegurese de que todas se encuentran en el
paquete. Nunca use piezas defectuosas. Nunca sustituya piezas por otras con diferentes especificaciones.

v =
.

L 3 .

e

(C) Chapa de

(A) Tornillos rosca chapa (6) aluste de 25x25

(B) Taco para tornillo (6) ©) C'"”"'&;‘e plastico

(G) Arandela de presion @ 6 (4)

) Ara”‘g';’ (j)e presion (H) Arandela de presion @ 8 (4)

-.- I

(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4)

- a . e

Soporte izquierdo del monitor (1)

Placa mural (1)

3. Instrucciones de instalacion y funcionamiento
Nota: por favor, jlea detenidamente las instrucciones antes de instalarlo!

Paso 1:
Use la placa mural como plantilla para taladrar seis agujeros de 10mm de diametro y de
50mm de profundidad en la pared. Luego introduzca los seis tacos en los agujeros.

Paso 2:
Instale la placa mural. Coléquela en la pared y fijela usando los seis tornillos rosca chapa
a través de las arandelas planas dentro de los tacos insertados en la pared.

Paso 3:

Instale los soportes del monitor en la parte trasera de la pantalla de TV: enrosque dos
tornillos por cada uno de los soportes, en los agujeros con rosca de la parte trasera de la
pantalla de TV. Compruebe que los soportes libran la misma distancia desde la parte superior
de la pantalla TV, y que estan lo mas centrados posible. El botdn circular debe mirar hacia
fuera de la pantalla de TV. El tamafio de los tornillos debe ser acorde con la profundidad de
los agujeros de la parte trasera de la pantalla de TV.

Paso 4:

Presione sobre el boton circular de ambos soportes para colocar el mecanismo de

bloqueo en la posicién de listo, luego cuelgue los soportes de la placa mural. Después

baje lentamente la TV hasta que la parte inferior de los soportes se cierre sobre la parte

inferior de la placa mural.

4. Notas

(1) Elija el lugar correcto para colocar la placa mural. El soporte debe instalarse sobre
una pared de ladrillos s¢lida. Asegurese de que puede soportar 240 Kg o mas.

(2) Revise y mantenga el producto con frecuencia segln su estado de uso para asegurar
que la pantalla de TV plana funciona correctamente y esta segura.

Por favor, limpie frecuentemente las piezas de unién con un trapo seco. No lo use en

ambientes susceptibles a lluvia o humedad. Por favor, compruebe la firmeza de los

tornillos cada dos meses.

(E) Arandela plana de

(1) M5x30 (4)

(N) M8x15 (4)

- T —— :. -

Soporte derecho del monitor (1)

Paso 1

Pared =
'

EE+L I

LR
r

Paso 2

v

Lo
) I'I r D C  FIGH
e K7 .
| | i
0.
Paso 4 -
1' | Pared= -

'_.
|
.r| -

Boton circular




®

MAGYAR

LCD/plazma TV falra erésitési utmutatéja, TVS-KN-FSB010B és S tipus

1. Miiszaki adatok

Tomeg: 3,8 kg; a laposképernyds TV mérete: 30x64 hiivelyk (762x1625,6 mm); maximalis terhelés: 60 kg; tavolsag a faltl:

45 mm.

2. Alkatrészjegyzék

Kérjlk, ellenérizze a csomagban levd alkatrészek meglétét az alabbi jegyzék szerint. Hibas alkatrészt ne hasznaljon.

A mellékelt alkatrészek helyett ne hasznaljon mas fajtat vagy minéségt.

L

iy .- st = ” "
ROl Yo .
(C) 25x25-6: D) M I
(A) Onmetsz6 csavar (6) (B) Tipli (6) (ké)zbe:((él (j)s (D) uan(y‘.a)g persely

-
§ - -

(E) @ 8 lapos alatét (6)

- ' d |
' Ll s
(F) @ 5 rugés alatet (4) (G) @ 6 rugss alatét (4) (H) @ 8 rugos alatét (4) (1) M5x30 (4)
_— . i1 . |
(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4) (N) M8x15 (4)
- =TT
- -/ -
_ = R - . A - wol =
_._:___-:._-,":- R e =T _— . T T — s
Fali tartolap (1) Bal monitorkengyel (1) Jobb monitorkengyel (1)

3. Telepitési és hasznalati utmutaté

Megjegyzés: miel6tt hozzafogna a telepitéshez, sziveskedjék gondosan elolvasni ezt az

utmutatot!

1. lépés:

A fali tartlapot sablonként hasznalva farjon hat 10 mm atméréji és 50 mm mély furatot a

falba. Tiplizze be a furatokat.

2. lépés:

Szerelje a falra a fali tartélapot. Emelje a helyére, majd fém alatétek kdzbeiktatasaval

csavarja a helyére a hat tiplicsavart.

3. lépés:

Szerelje fel a laposképernySs TV hatoldalara a monitorkengyeleket, kengyelenként két-ket

csavarral. Ugy allitsa be a kengyeleket, hogy egyforma tavol legyenek a laposképerny&s

TV tetejétdl, és lehetbleg kdzépen is legyenek. A gomb kifelé (a TV-tdl elfelé) nézzen. Az

alkatrészeket a laposképerny6s TV hatoldalan levé furatok mérete szerint kell kivalasztani.

4. lépés:

Nyomja a kerek gombot a két kengyelre, hogy a zar visszatérjen készenléti helyzetébe,

majd illessze a két kengyelt a fali tartolap tetejére. Lassan engedje le a TV-t, amig a

kengyel alja a fali tartdlap aljaba nem zarodik.

4. Megjegyzések

(1) Valasszon alkalmas helyet a fali tartdlapnak. A tartélapot tomor téglafalra kell erésiteni
A fal ki kell, hogy birjon legalabb 240 kg terhelést.

(2) Alaposképernyds TV zavartalan és biztonsagos miikddése érdekében rendszeresen
ellendrizze és tartsa karban a terméket, a hasznalat jellege szerint.

Az illeszkedd részeket idénként szaraz ronggyal torélgesse meg. Esében vagy nedves

kérnyezetben ne hasznalja. Kéthavonta ellenérizze, nem lazultak-e ki a csavarok.

1.LEPES

Falm o o
5
. -
afin Lt ] '
. A
2.LEPES
"
L .
: . .
) . L -
Al L
3.LEPES TV
L
r r D ¢ FeH
' - .
P F ;
| b
L -3
-\"r‘\.-! .T T kUMN

4. LEPES
'u
i

Kerek gortb

Fal=

v




®

LCD/Plasma seinakiinnitysohjeet Tyyppi TVS-KN-FSB010B ja S

1. Tekniset tiedot

Paino: 3.8kg, taulutelevision koko: 30"~64": Maksimikuorma: 60kg, etaisyys seinasta: 45mm.

2. Osalista

Tarkista, ettd pakkaus sisaltada seuraavat osat: Varmista, ettd kaikki osat ovat mukana. Al& koskaan kayta viallisia osia. Ala

koskaan vaihda osia eri tyyppisiin osiin.

FIs
vt = ) T
TS I .
(it Vi '
(A) ltse kierrettavat ruuvit . (C) 25x25 ’
o (B) Seinakiinnikkeet (6) tivistolevy (4) (D) Muoviholkki (4)

-
.- -
B ' Good
' n -

(F) @ 5 jousialuslevy (4)

(G) @ 6 jousialuslevy (4) (H) @ 8 jousialuslevy (4)

v Ci 1 1

(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4)

J

Seinalevy (1)

Vasen naytén kiinnike (1)

3. Asennus- ja kayttoohjeet
Huomautus: lue ohjeet huolellisesti ennen asennusta!

Kohta 1

Kayta seinadlevya mallina ja poraa kuusi 10mm:n lapimittaista ja 50mm:n syvyista reikaa
seinaan. Kiinnita sitten kuusi seinakiinniketta reikiin.

Kohta 2

Kiinnita seinalevy. Kiinnita seinédlevy seindan ja ruuvaa kuusi ruuvia metallilevyn lapi
seinakiinnittimiin.

Kohta 3

Asenna nayton kiinnikkeet taulutelevision taakse. Ruuvaa kaksi ruuvia taulutelevision takana

oleviin reikiin néytdn kiinnikkeen asennusta varten. Varmista, etté jokaisen kiinnikkeen

etéisyys taulutelevision yldosasta on sama ja mahdollisimman keskella. Nuppi tulee

taulutelevision ulkopuolelle. Osat valitaan taulutelevision takana olevien reikien mittojen

mukaisesti.

Kohta 4

Paina kahden kiinnikkeen kierrepainiketta palauttaaksesi lukituksen valmistilaan. Kiinnita

sitten kiinnikkeet seindlevyn yldosaan. Laske tdman jalkeen television alaosaa hitaasti

kunnes kiinnikkeen alaosa lukittuu seinalevyn alaosaan.

4. Huomautuksia

(1) Valitse oikea paikka seinélevyn kiinnitysta varten. Kiinnike tulee asentaa tukevaan
tiiliseindan. Varmista, etta seina kestaa 240 kg:n painon tai ennemman.

(2) Tarkista ja huolla laite sdannéllisesti kayttdohjeen mukaisesti varmistaaksesi, ettéa
taulutelevisio toimii normaalilla ja turvallisella tavalla.

Pyyhi litoskohdat kuivalla liinalla sdénnéllisesti. Ala kayta sateessa tai kosteassa tilassa.

Tarkista kahden kuukauden valein, etté kaikki ruuvit on kiinnitetty kunnolla.

(E) @ 8 Ohut levy (6)

(1) M5x30 (4)

(N) M8x15 (4)

B . :. -

Oikea naytén kiinnike (1)

Kohta 1

Seind =,
%
.
71 < '
e
r
Kohta 2
-
. Y
e . e .
HEM "L A
A o
ST
. - N
[
Konas TV
» .
r T D ¢ FeH
' - -
L. FT .
Lo .
| 2l
1} LE
""rl-\.-. .T T wKLMN

Kohta 4
I e
j'.

—_— !'.-..

merrepawxe

Seinéim

— v




®

SVENSKA

Instruktion for vaggfaste till LCD/Plasma platt-TV typ TVS-KN-FSB010B och S
1. Tekniska specifikationer
Vikt: 3,8 kg; Storlek pa platt-TV: 30"~64": Max belastning: 60 kg; Avstand fran vagg: 45 mm.
2. Lista pa delar

Kontrollera delarna i férpackningen utifran foljande lista. Se till att alla delar finns med i férpackningen. Anvand aldrig defekta
delar. Ersatt aldrig med delar som har andra specifikationer.

-~
o A : -
ST Py ' -
(A) Sjélvdragande skruvar . (C) 25x25 . .
6 (B) Vaggpluggar (6) mellaniagg (4) (D) Plastror (4) (E) @ 8 bricka (6)
- 1
e - g .
ot - S - 1
(F) @ 5 fiaderbricka (4) (G) @ 6 fjaderbricka (4) (H) @ 8 fjaderbricka (4) (1) M5x30 (4)
— . . H— . |
(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4) (N) M8x15 (4)
N —:l"..l
T Vo o N L . . -
.'..\'_'--':--':' ST R A - - — Ty
Vaggplatta (1) Vanster skarmfaste (1) Héger skarmfaste (1)
3. Installations- och anvandningsinstruktioner
OBS: las igenom instruktionerna noga fore installation! Steg 1 o
Végg = . .t "
Steg 1: i -
-
Anvand vaggplattan som mall for att borra sex hal med 10 mm diameter och 50 mm djup i Y amn .__" [ '
vaggen. Satt sedan i sex pluggar i halen. T
Steg 2:
Montera vaggplattan. Satt plattan pa vaggen, skruva sedan i sex fastskruvar med
metallbricka i pluggarna. o2 .
Steg 3: . s
Montera skérmfastena pa baksidan av platt-TV:n. Skruva i tva fastskruvar i halen bak pa - 1' - R
OO I B

platt-TV:n for varje skarmfaste. Se till att avstandet fran fastena till toppen pa platt-TV:n ar
lika och sa centrerade som mdjligt. Vredet ska vara utat fran platt-TV:n. Delarna ska valjas
utifran dimension pa halen bak pa platt-TV:n.

Steg 4: Steg3 TV
Tryck pa den runda knappen pa de tva fastena for att dppna laset, kroka sedan fast de tva| - ’
fastena uppe pa vaggplattan. Sank sedan forsiktigt ner nedre delen pa TV:n tills botten pa
fastet hakar i botten pa vaggplattan.

D ¢ FiGH

4. Noteringar

(1) Valj placering for vaggplattan med omsorg. Fastet maste monteras pa en solid - Tha.
tegelvagg. Kontrollera att vaggen klarar en belastning pa minst 240 kg.

(2) Kontrollera och underhall produkten regelbundet utifran anvandningen fér att se till att | ¢

r

F .

N A
>

VIR

platt-TV:n fungerar normalt och sakert. t T Vigem
' -
Delarna som haller samman bér ofta torkas av med en torr trasa. Utsatt dem inte for vata P =y T -
eller fuktig omgivning. Kontrollera alla fastskruvar minst varannan manad. E _;:a.LI -
_il ST o
' Rund knapp =% v




®

CESKY

Pokyny k nasténné konzole pro LCD/plazmovy televizor typ TVS-KN-FSB010B a S

1. Technické udaje

Hmotnost: 3,8 kg; velikost televizoru s plochou obrazovkou: 30" — 64”; nosnost: 60 kg; vzdalenost od zdi: 45 mm.

2. Seznam dili

Zkontrolujte prosim dily v baleni podle tohoto seznamu. Ujistéte se, Ze baleni obsahuje v8echny dily. Nikdy nepouzivejte

vadné dily. Nikdy nenahrazuijte dily jinymi s odliSnymi technickymi parametry.

o~

. e '
[FER O C '

(A) Samofezné rouby (6) (B) Hmozdinky (6) © V'°i’;y) 25x25 (D) Buzirky (4)

5. = -t
.- [ :
N "
(F) @ 5 pruzné podiozky (4)

(G) @ 6 pruzné podiozky (4) (H) @ 8 pruzné podiozky (4)

v Ci 1 1

(J) M5 x 15 (4) (K) M6 x 15 (4) (L) M6 x 15 (4) (M) M8 x 30 (4)

— - — s
Iy L
7 e

iy

e

Deska na sténu (1) Levy drzak monitoru (1)

3. Montaz a pokyny k provozu

Poznamka: Pfed montazi si dukladné proctéte pokyny!

Krok 1:

Desku na sténu pouZzijte jako $ablonu pro vyvrtani esti otvort do stény o priméru 10 mm

a hloubce 50 mm. Do otvor( vlozte Sest hmozdinek.

Krok 2:

Pripevnéte desku na sténu. Desku umistéte na sténu a poté do hmozdinek zaSroubuijte

skrze kovové podlozky Sest Sroubli se Etvercovou hlavou.

Krok 3:

Drzaky monitoru pfipevnéte na zadni sténu panelu televizoru: k montazi kazdého drzaku

zaSroubujte dva Srouby do otvord na zadni ¢asti panelu televizoru. Zkontrolujte, zda je

vzdalenost kazdého drzaku od horni ¢asti panelu televizoru stejna a zda jsou co mozna

nejlépe vycentrovany. Knoflik ma smérovat smérem od panelu televizoru. Jednotlivé dily

zvolte podle rozméru otvor na zadni ¢asti panelu televizoru.

Krok 4:

Kruhové tlacitko na obou drZacich zatlacte, aby se zamek vratil do pohotovostni polohy,

pak oba drzaky zahaknéte za horni ¢ast desky na sténu. Spodni ¢ast televizoru pomalu

spoustéjte, dokud se spodni ¢ast zamku drzaku neuzamkne ve spodni ¢asti desky na sténu.

4. Poznamky

(1) K montazi desky na sténu vyberte vhodné misto. Drzak musi byt pfimontovan na
pevné zdi z cihel. Zkontrolujte, zda zed udrzi hmotnost 240 kg nebo vice.

(2) Vyrobek podle stavu pouzivani pravidelné kontrolujte a provadséjte udrzbu, aby plochy
televizor pracoval norméiné a bezpe¢né.

Spoje pravidelné otirejte suchym hadfikem. Nepouzivejte v desti nebo vihkém prostiedi.
Kazdé dva mésice kontrolujte, zda jsou Srouby dotaZeny.

1"

(E) @ 8 ploché podiozky
(6)

(1) M5 x 30 (4)

(N) M8 x 15 (4)

Pravy drzak monitoru (1)

Krok 1

Sténa =, Lt "
.

afn

T
r
Krok 2
~
.
PR n
;.;_:‘.’-"‘
[
Kiok3 TV
L
r r D ¢ FiGH
' - -
“tee. F
L0 R
| W
L, LA P
""rl-\.-._:|T T KLMN

LI -
'r Kruhové tiagitko

Sténam

v




®

ROMANA

Instructiuni suport perete LCD/Plasma Tip TVS-KN-FSB010B si S

1. Parametri tehnici

Greutate: 3,8kg; Diagonala televizorului cu ecran plat: 30"~64": Sarcina maxima: 60kg; Distanta fata de perete: 45mm.

2. Lista piese

Verificati piesele din pachet contra listei urmatoare. Asigurati-va ca toate piesele se afla in pachet. Nu utilizati niciodata piese

cu defecte. Nu inlocuiti niciodata piese cu specificatii diferite.

S

vt = - "-
[ —

(C) Lamela de

(A) Suruburi autofiletante )
6 (B) Dibluri (6) fixare 25x25 (4)

(D) Manson de plastic
4)

5. = ar
T LS :
' .
(F) Saiba elastics @ 5 (4)

(G) Saiba elastica @ 6 (4) (H) Saiba elastics @ 8 (4)

v Ci 1 1

(J)M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4)

J

Placa de perete (1)

Suport monitor stanga(1)

3. Instructiuni de montare si utilizare
Observatie: cititi cu atentie instructiunile inainte de montare!

Pasul 1:

Utilizati placa de perete ca sablon pentru a practica cu burghiul sase gauri cu diametrul de
10mm si adancimea de 50mm in perete. Apoi, introduceti sase dibluri in gauri.

Pasul 2:
Montati placa de perete. Asezati placa de perete pe suprafata peretelui, iar apoi infiletati
sase suruburi printr-o saiba metalica in dibluri.

Pasul 3:

Montati suporturile pentru monitor pe spatele televizorului cu ecran plat: infiletati doua
suruburi n orificiile din spatele televizorului cu ecran plat pentru a monta fiecare suport
de monitor. Asigurati-va ca distanta de la fiecare suport pana la partea superioara a
televizorului cu ecran plat este egala si ca suportul este cat mai centrat posibil. Partea
proeminenta va fi orientata in exteriorul televizorului cu ecran plat. Piesele se vor selecta
n functie de dimensiunile orificiilor din spatele televizorului cu ecran plat

Pasul 4:

Impingeti butonul circular de pe cele dou& suporturi pentru a readuce zévorarea in pozitia

gata de utilizare, apoi angrenati cele doua suporturi pe partea superioara a placii de

perete. Apoi, coborati lent partea inferioara a televizorului pana ce partea inferioara a

suportului se fixeaza pe partea de jos a placii de perete.

4. Observatii

(1) Alegeti locul corespunzétor pentru a monta placa de perete. Suportul trebuie sa
fie montat pe un perete solid de caramida. Asigurati-va ca peretele poate sustine o
greutate de 240kg sau mai mult.

(2) Verificati si intretineti frecvent produsul, in functie de starea acestuia, pentru a va
asigura ca televizorul cu ecran plat functioneaza normal si in conditii de siguranta.

Stergeti frecvent imbinarile cu o carpa uscatad. Nu expuneti produsul ploii sau mediilor

umede. Verificati o data |a fiecare doua luni daca toate suruburile sunt prinse ferm.

(E) Saiba plata @ 8 (6)

(1) M5x30 (4)

(N) M8x15 (4)

e .

h—
T —_-

Suport monitor dreapta(1)

Pasul 1

Perete m ., Lt "
5
-
71 < '
e
r
Pasul 2
-
) Y
e . e .
HEM "L A
A o
ST
Lo
LI
Pasuld TV
s -
r T D ¢ FeH
' - -
L. FT .
e .
| 2l
: AT
""rl-\.-..|T T wKLMN

Pasul 4

I_
L
i

Bulon circdlar

Peretem

v




®

EAAHNIKA

Emitoixia Baon otnpi§ng LCD/Plasma TVS-KN-FSB010B ka1 S

1. TeXVIKA TTAPAPETPOG

Bdapog: 3.8kg; MéyeBog emrimedng 086vng TV: 30"~64": MéyioTo goprio: 60kg; ATréoTaon armd Tov Toixo: 45mm.

2. NioTa e§apTnHATWY

EAéyETe Ta €apTrpaTa 0TV ouoKeuaaia Pe TNV akdAoudbn AioTa. ZiyoupeuTeite 0TI OAa Ta eEapTAATA BpioKovTal yéoa oTn
ouokeuaaia. MoTé unv XpnoIloTTolEiTe EAATTWATIKG e§apTApaTa. MoTé unv avTiKaBIoTATE EEAPTAHOTA E DIAPOPETIKEG TTPODIAYPAPES.

-
x e . v = ) T
[T Lo ' -
. (B) Boopa otepéwong  (C) 25x25 podéda (D) MAaoTiké (E) @ 8 Emiredn podéAa
(A) Naapivpides (6) ToixoU (6) (@) TepiBANUa (4) ®)

= -
. -

- ' 4 .
T ., - - 1
(F) @ 5 OBoviw poSéAa (4)  (G) @ 6 OBoviwrr podéAa (4)  (H) @ 8 OBoviw) podéAa (4) (1) M5x30 (4)
e . | . |
(J) M5x15 (4) (K) M6x15 (4) (L) M6x15 (4) (M) M8x30 (4) (N) M8x15 (4)
ey
- L PP ..
— T e =TT —— :- -

LA

MAGka oTrAPIENG Toixou (1) APIOTEPG UTIOOTHPIYHG 086VNG (1)

3. Odnyieg eykatdoTaong Kol AeIToupyiag

Ae€16 uTTooTrPIYHG 086vNG (1)

Znueiwaon: d1IaBAoTE TIG 0dNYiEg TIPOTEKTIKA TIPIV TNV gyKaTdoTaon!

Brpa 1:

XpnoIdoTToIaTe TV TTAAGKA OTAPIENG TOIXOU WG TTPGTUTIO YIa VO AVOIEETE £§1 OTTEG DIaPETPOU
10mm kot 50mm BaBoug oTov ToiX0. TNV CUVEXEIQ EI0AYETE £§I BUTHATA TOIXOU OTIG OTTEG.
BApa 2:

EykataoTroTe TV TTAGKa 0TAPIENG ToiXou. ToTroBeTAOTE TNV TTAGKA OTAPIENG TOiXOU OTOV

Bripa 1

Tohyos = Lo -

afn Lt
p

TOIX0 KaI 0TNV oUVEXEID BIdWOTE €§1 uTTOUAGVIa UOTEPNONG péCa aTTd Pia HETAAAIKA podéAa
péoa oa BuopaTa TOiXOU.

BApa 3:

EykataoTioTe Ta uTTooTNPiyHaTa TNG 086vNg oTo Tow WEPOG Tou Trivaka TG TV: BISWoTE

000 pTToUAdVIa OTIG OTTEG OTO TTIoW PEPOG Tou TTivaka TNG TV yia va eyKaTaoTACETE KAOE
UTTOOTAPIYHA TNG 086VNG. ZIYOUPEUTEITE OTI N aTTdOTACN ATIO KABE UTTOOTHAPIYMA OTO TTAVW

Briua 2

MEPOG Tou TTivaka Tng TV eival ion, kail £Tiong 600 To duVATOV TTIO KEVTPAPIoPEVO. To
KOupTTi Bat KoITé TTPog Ta £€w Tou Trivaka Tng TV. Ta e€aptipaTta Ba emAEyovTal CUPPWVA
ME TIG SIOOTATEIG TWV OTTWV OTO TTiow PEPOG Tou Trivaka TG TV

BRApa 4:

MéaTe TO KUKAIKO KOUMTT 0Ta 800 UTTOOTNPIYHATA YIa VA ETTIOTPEWETE TNV KAEIdapIG OTNV
Béon €T0IATNTAG, OTNV CUVEXEID YAVTIWOTE Ta U0 UTTOOTNPIYHATA OTO TTAVW PEPOG TNG
TAGKAG OTAPIENG TOIXOU. ZTNV OUVEXEID XAUNAWOTE apyd To KATw péPog NG TV €wg éTou

D ¢ FeH
P LR
P
P

VIIKILIMIN

TO KATW PEPOG TOU UTTOOTNPIYHATOG VA KAEIBWOEI OTO KATW PEPOG TNG BAoNg OTAPIENG.

4. InUEIwoEIg

(1) EmA&ETE TNV owoTh ToTroBeTia yia va eykataoToeTe TNV Bdon otipigng. H Bdon
TIPETTEI VA EYKOTACTOOEI O oUPTTAYR ToiXo aTTé TOURAQ. ZIYOUPEUTEITE OTI O TOiXOG
yTtopei va otnpigel 240kg Bapoug A TrEpIcodTEPO.

(2) EAéyETe Kal GUVTNPEITE TO TTPOIGV CUXVEA CUPPWVA HE TNV KATAOTAGN XPriong yia va
SiacpaAioeTe 6TI N €TTiTTEdN 086vN TNG TV AgIToupyei Kavovikd Kal e aopaAsia.

KUKAIKS KoupTT

= Toixogm

v

ZKOUTTICETE TUXVE T EEOPTANATA TTOU EVWIVOVTAI UE OTEYVO Travi. Mnv XpnoIPoTToIEiTE 0TV
Bpoxn 1 o€ uypd TepIBaAAov. EAEyxeTe KABE dUO Prveg 0TI OAA Ta UTTOUAGVIA Eival AOQOAN.




	ENGLISH
	DEUTSCH
	FRANÇAIS
	NEDERLANDS
	ITALIANO
	ESPAÑOL
	MAGYAR
	SUOMI
	SVENSKA 
	ČESKY
	ROMÂNĂ
	ΕΛΛΗΝΙΚA

